QMFZ2 Component - Plastics Sunday, May 03, 1998 E130155

NAN YA PLASTICS CORP
PLASTICS 4TH DIV 3RD FL 201 TUNG HWA NORTH RD TAIPEI TAIWAN

Material Designation: 1403G3
Product Description: Polybutylene Terephthalate (PBT), furnished as pellets.

Color Min. Thick. (mm) Flame HWI HAI RTI RTI RTI 1EC 1IEC
Class Elec Imp Str GWIT GWHFI
ALL 0.75 V-0 4 O 130 130 140 - -
1.5 V-0 3 O 130 130 140 - -
3.0 V-0 2 O 130 130 140 - -
CTI: 3 HVTR: 2 D495:6 IEC BP: -
Report Date: 01/11/1991 Underwriters Laboratories Inc® 625400001

UL94 small-scale test data does not pertain to building materials, furnishings and
related contents. UL 94 small-scale test data is intended solely for determining the
flammability of plastic materials used in components and parts of end-product devices
and appliances, where the acceptability of the combination is determined by ULI.



Test Report ‘No~c320604057850/CHEM’ - ,Déte: APR29, 2006‘ Page 1 of 4

NAN YA PU\STICS(HUI ZHOU) CO., LTD
YONGSHI BOULEVARD SHIWAN TOWN, BOLUO COUNTY HAUZHOU ClTY GUANGDONG 516127
P R.CHINA-. g

" Ranagt a0 the submittad Samale sai & he :
PBT{1100.1101FB.1111FB.1300A.1300.1210G3. 1210G6. 1400G(a) 1403G(a) 14026(a) 1410G3. 141066) :
- (a)MAY BE FOLLOWED BY A NUMBER ORLETTER INDICATING GLASSFIBER CONTENT BETWEEN 5~30%

SGS RefNa. . L SZORNAN, 1&2’2}?_(‘,?, 1,
Buyer L = . TSONY
Sarmple Receiving-Date - : #PR 25,-2006
i Testirfg'Per_iod © o on L HRAPR 2572008 TO APR‘.2'9', 2006

" TestRequested ™ : (1) As spec:ﬁed bv client, to determnne the’ Lead Cadm»um Mercury & Hexavalent Chromium
- contentin the submitted sample:. -
= 12), Determinatien. of. ?%’&Q)»}efmma}eﬂ '&rr)*as-ajf:},, ?%B‘a"‘?'e)»ﬁrfmmmm
Dlphenylethers) of the submmed sample.

Testmethod: : (1) Cadmtum cortent ; With reference to BS EN1122: 2001 Method B see ﬂowchart 11y
e Lead’content : Ashing atfer wet deoomposmon see flowchart-(2) .
‘Mercury content - With reference to EPA 3052: 1996 / 7473: 1998, i ' )
‘Hexavalenit Chromium content - With feference to EPA 3060A::1996 & EPA 71 96A: 1992 :
St s Analysis was performed by Atomic Absorption Spectrometer / inductively Coupled Plasma -
B R Atoimic Emission Spectromelef (|CP~AES) / Direct Merctmg analyzer/ UV'VlS - Rkt
LT : Spectrophatoneter.

~{(2) With reference to EPA -3540C /.3550C. Analys»s was performed by GCIMS

-Rassilts | Resse sl et ipage

Signéd for and"von behalf of -
SGS-CSTC Ltd. - :

‘Zhang Li, Amy
Sr. Engineer

‘.', 4

% or are accessible at www.3gs.com.Attention is drawn to the limitations of liability, i uﬁcaﬂon and junsdlctlonal policies
M tiits shown.in this Test Report refar only to the sampte(s) tested uniess otherwise stated and suchsample(s) are retained.
NS Repo(tshau notbe repmduced exoepi v full, without written approval of the Company.-

: ’ GZCM 600082 ;
] ;mmmm mmm:mmmmmmsm £ (B6-201B2155555 mmomomzs Wi cn.5gs.com
H@ R &f&*ﬁ&@ﬂ#&ﬂﬁﬂms% !Bfﬁsmes:s :caszo)wsssss 1(86-20)82075425 . ¢ sgs.china@sgs.com

Meimiber of the SGS Group (SGS SA)-




Test Report:  Nc.:GZ0604057850/CHEM . Date: APR'29,2006  Page 2 of ‘4
Resuits:
1) - i .
I ware ! Lhnit Twio || Biack piastic grais
Lead Content (Pb) . ' ppm - 2 13 -
Cadmium Content (Cd) ) ppm 2 N.D.
‘ Mercury Content (Hg) ] “ppm L2 N.D. A
e [ Hexavalent Chromium Content [Cr(VI)] ! ppm [ 2 [ N.D.
Note - N.D. =Not Detected (< MDL)
- MDL =Method Detection Limit
- POVTE = iTRpRY
L@
' ] ' Black plastic grains :
Flame Retardants ] N 1. N L
Polybrominated Buphenyis (PBBs) . ] e - R
. Monobroniobiphenyl B . . N.D. -
Dibromobiphenyi } ‘N.D. .-
Nhmmahinrany? ) o g NS
- | Tetrabromobipheny! i . - ND.
Pentabromobiphenyl L " - ND. -
Hexabromiobiphenyl e i N.D:-
‘t Heptabromobiphenyl - - - S s e NDL
Octabromobiphenyl . . : .. N.D.
Nonabromodiphenyl = - . N:D.
-1 Decabromodiphenyl - ~N.D.
" | Polybrominated Dlphenylethers LPBDEs) : ) o
- { Mumasruroulprienyr eter \ o WD
- Dibromodiphenyl-ether ] B ) N.D. .
Tribromodiphenyl ether : ol N.D.
_| Tetrabromodiphenyl'ether ; : N.D.
| Pentabromodiphenyl ether iy . -N.D. ..
Hexabromodipheny! ether L : - N.D::
:|.Heptabromodiphenyl ether. - ) o ; ND: oo
Qctabromodiphenyl ether S ; NG
Nonabromodiphenyl.ether - . . I N.D. <o N
L Dm:abromoulbﬁenyl'emer : - ND. c |

Note : - N.D-= NotDetected(<5ppm
o -pem= mg/kg :

““* End of Report ***

D ,,v

‘”‘mwmm%mm!wwwmmsm @IS (BT wwcnsgscom
41@ T %x&*#&‘ﬁiﬂmmwe% Msmesa £ (86-20182155555 £ (86-20)82075125 . © s@chm@asmm

Me_mber of the S68 Group (SGS S‘A)i’




’Test Repott- Nc.: GZ0604057850/CHEM Date: APR'29, 2006°  .Page 3of 4
_ATTACHMENTS
(1)
Flow chart of digestion (Cadmium conent) :

7‘ l ‘Cutting / Preparation
=y v v ‘
I Weight (~0.5g) ]
[ Hotplate digestion | R R
with H,SO, I o . : S
T
. . AddH;O, l
- Total digestion
" : R sl
! © ICP-AES/AAS l .

| o — 1

- [ DATA , j

“‘The samples were dissclved totally by pre-conditioning method according to abp\‘l.e"ﬂow chart. ..

Operator . - Sams Deng
Leader tJoe Li

Py

!ssued by the Company sub;eci taits General Conditions of Semoe prlnted oveﬂeaf or attachsd Sand Condm‘ons are. also
DNilts shown in this Test Reoort refer only to the samp’e(s) tested uniéss otherwise stated and such samp!e(s) are mtamed
it Repoit shall not be repmduoed excapt in'full, without written approval uf the Company: -

- GZCM 60008(3
1mnmmmwmmnmmmwmmmsm t(mo)amssss {E62BTE  sowwin. sgs.com

hE - ToW BRI S KRS TIE 1002 MG 510663t (8620182155555 ¢ (85-20)82075125 e sgS china@sgsicom
‘ " - Meriiber of the SGS Group (SGS SAJ.




Test Report  No: GZ0604057850/CHEM Date: APR 29, 2006 Page4qf 4

Flow chart of digestion (wet decompcsition and ashing) (Lead content) :

7 l" Cutting / Preparationi }]
[ Weight (~0:5) ]
lv

t Hotplate digestion l T T

with HzSOg
v N S

L Add HNO; / H,0, J
'LEvaporaﬁng to dryness l

ll v e 7 ’*

__Jl Q@gr&eﬁ v ll
‘ B S , »,As;[;hg 1
’ Total'ﬁigestion - I,‘ S I k Add HCL/ﬁ;\loa'IHF
lcé-'AéS/AAé » ] |

T

'll L DATR ‘1

- “The samplés were dissolved totally by pre-conditioning method according to’éboye‘—ﬂcw dwan. :

Qrsraten - \RRRrkId,
Leader ~Adams Yu

ars

B\ or “are accessible at www. sgs com.Atténtion is drawn to the limitations of liability; mdemnircatksn and junsdicuonal polkﬁes
#Xults shown.in this TestRenort refer only to the sampte(s)tested uniess otherwise stated and such: samp!e(s) are retamsd
bt Repwt shafi not be repnduced except iy full, without written appruval of the Company

W . GZCM 600079
zs:muscma: ok TechogyDevpnert D, Guanpon Ctio 510663 f(wzomﬁssss r(aam)amsus wwwcnsgscum
rl@ LM gﬁﬁ*%kﬁﬂéﬁﬂm&m&% Mﬁsmssa r(momsssss 1 (86-20)82075125 . esgsdma@sgsm

Memberof the SGS Group (SGS Sk)’ -




Test Report

MINCHALI METAL IRDUSTRY CO,, LTD. - Report No. ! CE /2006130651

11, PEI YUAN ROAD, CHURG LI Iy, TAIWAN, R, O. C. Date . 2006/037/ 09
Page ;1 of4

The following meechandiss Was ferere) submitted and identified by the cHent as :

Type of Ereduct : A (BRASS)
Stvlz/Item No :  C2680(65/35)
yrer Vendor : MECHALI METAL WDUSTRY CO., LTD,
Coyuntry of Origin :  TAIWAN
Sample Received : 2006/03/02
Teating Date + 2006703702 TO 2006/03/0%

RTINS WINE PR ] = ) “::'31':222'::5:::!:

—arsoECSCIE LSRR NSEZNSIT

Tegt Result : - Piease see the nexi page -

and on tehai! of
SRS TAWAN LTD.

The copterd of tis POF file is in aceordance Wit e adgna! issued reperis for raference only, This Test Repot csnnet he mprcguted, saept in full,

without prioe witten parrrission of the Corrpany

SRS TARESNUATED NG 1381 wu Kung Road, Wik indusiigl Zone, Taipei county, Taiwan,
102 2259598 1(86-2 MOTTT  wwee B0z M NN




The coment of his

Test Report

MINCHALI METAL INDUSTRY CO., LTD. .

ReportNo. ¢ CE 200630651

11, PEI YUAN ROAD, CHUNG L1 CITY, TAIWAN,R.O0.C. Date : 2006/ 03/ 09
Page ;2 ofd
Jest Resuly
PART NAME NO.1 3 YELLOW COLORED METAL SHEET
- . Rewull
Teat [tem {s): Tait Mcthod MDL ~Horl Spec,
Monobromobiphenvl % 0.0005 N.D. -
Dibromobiphenyl % } 9.0005 H.D. -
Tribromobipheayl % 0.0005 N.D. -
Tetrabromobipheoy! % |With reference to i 0.0005 N.D. -
Pentabromobiphenyl % |USEPA3S4CC or 0.0005 N.D. -
Hexabromobipheny: 57 |USEPA3550C. Analysis was{ 00005 N.D. .
Hept.abcromubiphenyl % {g;;&rgzﬁ g%;{i?éc f DAD’ 1 0.0005 N.D. -
Octabromobiphenyl % _Jprohibited by 2002/95/BC | 30007 K.D. .
Nogabromobiphenyl % (RcHS}, 83/264 JEEC, and 0.0005 N.D. -
Decabromobiphenyl o 1706]763/EEC) 1 0.0005 N.D. -
Total PHEs Y% - K.D. -
(Polybrominated
hiptenyls)f Sum of above .
Monobromiobipkenyl ether % 0.0005 N.D. -
Dibromobiphenyl ether % - 0.0003 N.D. -
Tribromobiphenyl ether % - 3.0005 N.D. -
Tetrabromobiphenyl ether % 0.0005 N.D. .
Pentabromobiphenyl ether % bt ceference to N 0.0005 N.D.’ -
Hexabromobiphenyl sther % lySEPA3S40C or 1 0.0005 N.D. -
Heptabromobiphenyl eiher %%  |USEPA3550C. Analysis w 0.0005 N.D, -
Octabromobiphenyl ether o |performed by HPLC/DAD, 0.0005 N.D. -
Nonabroobipheny! ether o  {LCIMS or GC/MS. . 0.0005 N.D. -
Decabromobiphenyl ether % i{g‘“}?;b“gg ,?53?;%? 8/ Edc 0.0005 N.D. _
Total PEDES(PEDES] % lresr > hichs y on . N.D. .
{Polybrominuted bipkezyl '
gthers)/Sum of above
Total of Mono to Hona- Y - - ‘N.D. -
brominated biphenyl
ether, {Note 4)

; FOF fle 18 jn atirdance wih the origingl iseued rapons for
witnout prigr witter: pemission of the company

S8 TAMGHNLIMIED iNO, 1051, W ong Rosd, Wulk indugrial Zons, Topoi county, T hust.
) Yee6-7) 72953257

iy G Lt

refarance coly. This Test Repent = h

at be reproduced. excest in fult,

1



Test Report

MINCHALI METAL INDUSTRY CO., LTD- " Report No, :CE/[2006/30631

11, PEI YUAN ROAD, CHUNG L1 CITY, TAWAN, R. Q. €. Date 200603/ 09
' Page :30f4
o : Reult
Tost Item {s): Unit Mathod MDL I Spec.
Chromium VI (Cr+6) ppm  JUV-VIS afte veferetice to . 2 N.D. | -
US EPA 3060A. ‘ B
ICadmium {Cd) ppm  [ICP-AES after refegence 2 XD, | -

EN 1122, method B:2001
or other acid digestion. ‘

+

Mercury {He) ppw (ICY-AES after reference w, 2 N.D. -
US EPA 3052 or otber acid | .

digesticn. ) L :
Lead {Fb) ppm JICP-AES efter reference w 2 6.9 -

US EPA 3050B or other :

acid digestion. ;

’ . Resunit 2@‘
Tost Iters (3} Tnit Method _ MOL Wol | Spec,

BN 71 PARL 3 Heavy metsl Asper EN7/1PART 3:
jcontent 1604 {Al: 2000, AC:2000 h

and AC:2002) (BN 71 & B85

5665 are identical) ”_
Soluble Lead {Pb) prm HCP-ARES . 5 <50 § W
Soluble Antimeny (Sb) ppm ICP-AES N 5 <« 5.0 60
Soluble Arsenic (As) ' ppm  |ICP-AES - 2.5 <25 25
Soluble Barium {Ba) ppm JICP-AES3 . ic « 10.0 1000
Soluble Cadmium (Cd) ppm JICP-AES 3 < 5.0 75
Soluble Chromiura (Cr) ppm  |ICP-AES : S <50 | 69
Soluble Mercury (g} ppm  |ICP-AES S <30 1 60
Saluble Selenium {Se} ppre  (ICP-AES 5 < 5.0 500

NOTE: {1} N.D. = Not detected [<MDL)

(2) ppe = mg/ kg

{(3) MDL = Method Detection Lipnt

{4} Decabromobiphenyl ether (DecaBDE) in polymenc applications is
Commission Decision of 13 Oct 7005 amending Directive
Lunder document 2005/717/ EC.

(5) PBBEs=PBDES= Folybrominated Diphenyl Ethers= PBDOs=PBBOs.

{6) " - = Not Regulation

Tre comert of this POF fiie & in acordance wath the orgingl issued Tepents fof retarence only. Thig Tes Repon Fannict be feproducsd, WXCRRLEN al,
ilhout Frige wittier: permission of B Company

SEETANMANLUMTED  {NO. 181 W Kung Road, Wiy nduginal Zona, Tapai ceunty, T siwen.
{06y 2993033 A 3) TG IF37 vewd pRs oMY




Test Report

MINCHALI METAL INDUSTRY CO., LTD. Report No. : CE{2006/30651 -

11, PEI YUAN ROAD, CHUNG LICITY, TAIWAN, R. 0. C.  Date : 2006403/ 09
" Page 14 of &

This Texz Repart capnat be sagroduced, 2xtgpl in fuil,

fandy.

The cortent of this PDF file is in accordance with the criginal issusd reperts for rsterenca
without pnoe wedien parrssion of the Corpany

omE TAWAN UMTED NG, 1361, W Kung Ryad, Wk Indusinal Zone, Tpei county, Tamwan.

!ﬁ-’i‘}mlﬁ-a THGLTIITT  waw B8, COm b . e




Fest Repori

MINCHALI METAL INDUSTRY CO., LTD. Report Mo, : CE/2006/30710
i1, PEl YUAN ROAD, CHUNG LI CiTY, TAIWAN, R. . C. Date - 200603709
Page : 1 of

The following merchandize was {(were) submitted and identified by the client a3 :

Tyes of Product . BAEE (PHOSPHOR BRONIE)
Style/Item No : C5210 {PBS)

Manufacturer/Vendor H MINCHALI METAL INDUSTRY CO., LTL.
Coungy of Quigin : TAIWAN

Samuple Recewved : 2006703702

Testing Daic ' : 2006 /03702 TG 2006/03/09

Test Result H - Please gez the next page -

Tre oimert of e FUF B 12 0 aC0oniorae win tha o (raued repirta tor rEerends oy, Trs Tesl Biapoft cannct &b fageoduom], axcept it 1A,
withoagt pror writlen petmossion of the Comoany

SCS TAWAN LIMITED  § ND. 1381, Wy Kuag Rosd, Wuny incusbial Zone, Tandi ey, T3hn
1{§06-2) TPERST3Y FIA5E-7) 22053707 v a6 SO T :

f



Tha cordensl of

Tesi Report

MINCHALI METAL INDUSTRY CO., LUTD.
11, PEL YUAN ROAD, CHUNG LI CITY, TAIWAN, R. 0. (.

Taal Resuil

PART NAME NO.1

COPPER COLORED METAL SHEET{ C5210 (PBE] )

Report Ho.

Date
Page

. CE/ 2006730710

- 3006/03709

2ol

AG5 TAINNAK LMITED

HO. 13841, Veu Sung Foset, YWun mousine Tore, Tapdi county, Torest,

1(856-7) 22499939 fead.7) AEFF-IEEY ey Bgo.Som.br

thia POF iz @8 in accordancs with the angingl insusd reports for reierires ohiy. This Teot Rapse? cannct be reprodutad, €%
vathcut peey wiitian penmission of the Company

Resalt
Test Htesm {g) Tnit mathed HOL o X Spe.
Menobromobipheny! % 0.00U5 nN.D. -
Dibroraobiphenyl o 0.0005 N.D. -
Tribreniobiphenyl % T 0.0065 N.D. -
Teirabromobiphenyl %  |With reference (o 0.6503 N.D. -
Peptabromobiphenyl v {USEPAJSA0C ov - 0.0005 N.D. -
Hexabromobiphenyl %o US‘::’P'_AS 5o0%. fi;“ai-"" *:’js W3S 0.0005 ¥.D. -
Heptabromobiphenyl % | zszfigfj g;: Kigcf DAR. T 56005 N.D. -
Cctabromobipheny! ) .{pfz}hibittd by 200295 /EC 0,0605 N.D. -
Nonabromobiphenyt %  |(RoMS), 83/264/EEC, and | 0.000° 8.0
Decabromobiphenyl % |76;762/EEC) 0.000% NI,
Total PEBs % T N.D. -
(Polybrominated
bhinkenyls)/Sum of above
Monobromobipheny! ether %a 0.0005 N.I¥ -
Dibromobipheny! ether Yo 0.0005 K.0, -
Tribromobiphenyl ether . ¥ 0.0005 N.D. -
Tetrabromobiphenyl ether Yo 0,0005 N.D. -
Pentabromobiphenyl ether Y% it reference to 0.0005 R.D. -
Hexabromobiphenyl cther % dGSEFA3340C or 0.0005 N.D. -
Heptabromobipheny! ether %  |USEPA3ZSS0C. Analysis was 0.0905 N.D. -
Ccetabromobiphanyl ether % Iperformed by HPLC/DAD, 0.0003% MN.D. -
Nonabromobiphenyt ether % |[LC/MS or GC/MS, - 0.0605 N.D. -
Decabromobiphenyl ether 5, _(probibited by 2002/95/€C Mg og05 | _N.D. :
Total PBBES(PBDEs] % }%‘?'?‘ég fagéé?” EEC, and - N.O. .
{Polybiominated bipkenyl
gthers}/ Sam of abowe .
Total of Monae to Nopa- Y - N.D -
ibrominated biphezyl
ethey. [Note 4
capt 1n Tl




Test Report

MINCHALI METAL INDUSTRY CO., LTD. Renort No. ! CE/2006/30710
11, PEl YUAN ROAD, CHUNG LI CITY, TAJWAN, R. C. C. Date : 2006 /03/06
Page - 30l 4
Test Item (s5k it Moched HDL jgg—fu Spac.
Chrowmium VI (Cr+b) ppa JUV-VIS after reference to 2 N.D. -
US EPA 3060A.
Caduinm (Cd) ppm ICP-AES after reference to 2 b.D. -
EN 1122, method B:2001
or other acid dipestion. .
Mercury (Hg) ppm  ICE-AES after reference to 2 N.D. -
1JS EPA 3052 or other acid :
digestion,
Lead {Fb} pom [ICP-AES after reference {0 2 20.8 -
US EPA 30508 or other
acid digestion. .
' PASS
' Resiilt
Yest Tzem {g): Unit Method MDL ol gpec.
EN 71 PART 3 Heavy metal As per BN 71 PART 3
content 1994 {Al : 2000, AC:2000 ]
and AC:2002; (EN 71 & BE ]
5665 are identicalj
Soluble Lead (Pb) ppm:  [ICP-AES 3 < 5.0 90
Scluble Antimony (Eb) ppm  ICP-AES 5 < 5.0 60
Soluble Arsenic (As} ppm  JICP-AES 2.5 < 5 25
Soluble Barjum (Be) pom {ICP-AES 10 <100 | 1060
Sotuble Cadmium (Cd} ppm  {ICP-AES 5 < 3.5 75
Soluble Chromivm {Crj ppm: {ICP-AES S < 50 60
Sotuble Mercury {Hg} ppm  {ICP-AES 3 <530 | 60
Solubie Selernum (Se) ppm {ICP-AES 5 < 5.0 500

NOTE: (1) N.D. = Not detected (<MD}

{2) ppm = mg/kg

{3) MDL = Method Detection Limit
{4) Decabromobiphenyl ether {DecaBDE} in polymeric applications is

Commission Decision of 13 Oct 2005 amending Directive

under document 2005/717/EC,
(5} PRBEs=PBDEs=Polybrominated Dipheny: Ethers=PFBDO3s=PBBUs.

{6) "

- " = Not Regulation

Tre comival of s POF e I in acoorqance with Me nngine iswed rapeis for wharence cly. Thi
witheak price wiitlon pesTriasion of the Company

SGE TANVARN LIMITED EM‘J $331, Wi Hurg Russ, Y Foanil fons, Tipel chunty. Tasver
| 1656 21 225W3090 AME-2) 2SANTAT  wen aa eow Ty )

4 Teet Fepun sanix T mpnoiucsd, S8 i fgH

t




Test Report

MINCHALI METAL INDUSTRY CO., LTR, Report No. CE/2006/30710

11, PEl YUAN ROAD, CHUNG LI CiTY, TANWAN, R. 0. C. Date : 20_06/‘33/'09
Page + 3 of 4

The contam of dus POF fke i i soowdancs wiit e sriguisd issueg reports K Rxferants oY Thie Test Hopon connal e meprsfuind, extapt il
WIhout picr wiitlen permisscs of the Company

COE TaWRAN LITED KGO 1263, Waiung Roed, Wity sl Zom, Tapat oosdy, Taiwaes

596-2) Z25HE99 HDO0-21 2280.2087  weww. 5018, T I
{



Test Report No.: GZ0602016853/CHEM Date: FEB 24, 2006 Page 1 of 2

SEARAY PLASTIC INDUSTRIAL CO., LTD -
3%° INDUSTRIAL ZONE, DAWANG SHAN SHAJING TOWN, BAOAN DISTRICT, SHENZHEN CITY, CHINA

Report on the submitted sample said to be &4k 4% F %

SGS Ref No. : SZ060205953RS-7.1

Buyer : SONY

Sample Receiving Date : FEB 20, 2006

Testing Period : FEB 20, 2006 TO FEB 24, 2006

Test Method

Results

submitted sample. N
(2) Determination of the presence of Hexavalent Chromium r(Vi)i
metallic samples. -

Test Requested : (1) As specified by client, to determine the Lead, Cadmium & MerCL:‘T content in the

the submitted

: (1) Lead content - With reference to EPA et@BOS B: 1996 / other akid-digestion.
Cadmium conten ith reference to BS EN1122¢2001 method B / other acid digestion.
Mercury contené - With@ferénce to EPA 3052 1996 / 7473: 1998 / other acid digestion.
Analysis was perforghed by Atdmic Absorption pectrometer / Inductively Coupled
Plasma Atomic\%mi sion Spectrometer (ICP-A =S).

2) Witheference to the\Committee Draft of IEé/62321, Ed.1 ‘(Sec. 9.7.2 — Boiling-water-
\ ”

'—\/
/,

\Please reg:c} next page.

N——

Signed for and on behalf of
SGS-CSTC Ltd.

[

Huang Fang, Sunny

Sr. Engineer
This TestRERR
avai
deff

g lissued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also

BN or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
"EAkults shown in this TestReport refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
48st Report shall not be reproduced exceptin full, without written approval of the Company.

~ GZCM 476202

s Co.. Ld l198KEZHURoad,SCIENTECHParkGuargztmEconomic&TechnologyDeveIopmentDism,Guangzhou.China 510663 ¢ (86-20)82155555 f (86-20)82075113 Wwww.cn.sgs.com
C

PE - T - EFRATFE R EIRIBEIR 1985 #B4:510663  t (86-20)82155555 f (86-20)82075113 o sgs.china@sgs.com

L Moemhoraoaf CRQ R ratinm (OAR A A 1™ A oot 4 e . spr v



Test Report No.: GZ0602016853/CHEM Date: FEB 24, 2006 Page 2 of 2

Results :
(1) Silvery metal -
Lead Content (Pb)(ppm) 13
Cadmium Content (Cd) N.D.
Mercury Content (Hg) N.D.
Note : - N.D. = Not Detected (< 2 ppm)
. = ppm = mg/kg
(2) Silvery metal
Hexavalent Chromium [Cr(VI)] Negative \50
Note : - Negative means the concentration of Hexavalent Chromium-extracted from 50cm?
sample is less than the detection limit.

- Detection limit of Cr(VI) in solution = 0.02 mg/kg Cr{V1) extracted from 50cm? sample
surface area by boiling-water-extraction method \)

.
L End, of Report\***

. -

This ,1“"51:“ :

issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also
B\ ot are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
'P ults shown in this Test Report refer only to the sample(s) tested unless otherwise stated andisuch sample(s) are retained
i -.‘ Report shall not be reproduced exceptin full, without written approval of the Company.
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Test Report

LIH SHENG PRECISION IND. CO. LTD. Report No. : CE/2005/C8413
4F., NO. 82, SEC. 1, KUANG FU ROAD, SAN CHUNG CITY, Date : 2006/01/06
TAIPEI HSIEN, TAIWAN Page 1 of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product ¢ #[§[ C1100
Sample Received z 2005/12/30
Testing Date : 2005/12/30 TO 2006/01/06

Test Result

PART NAME NO.1 5 SILVER COLORED METAL
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [ICP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Limit

L Zfﬂm

igned for and on behalf of
SGS TAIWAN LTD.

pei County, Taiwan, /&8

9-3237

1001




This Test Report is issued by the Company subject to its General Conditions o
and Jurisdictional issues defined therein. The results shown in this test repor

Test Report

LIH SHENG PRECISION IND. CO. LTD. Report No. : CE/2005/C8413
4F., NO. 82, SEC. 1, KUANG FU ROAD, SAN CHUNG CITY, Date :2006/01/06

Page :20f2

TAIPEI HSIEN, TAIWAN

CE/2005/C8413

, except in fu

thout prior written perm
b s !
P e o

Jlig %3

2133170

yd, Wuku Industrial Zone, Taipei County, Taiwan. /& b 2 i T ¥ B A4 #5339%
f (BB6-2) 27299-3237 WWW.IW.Sg5.c0Mm
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Test Report

LIH SHENG PRECISION IND., CO., LTD. Report No. : CE/2006/35990
4F., NO. 82, SEC. 1, KUANG FU ROAD, SAN CHUNG CITY, Date : 2006/03/24
TAIPEI HSIEN, TAIWAN Page 1 of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : f‘ﬁ%‘%?fﬁ
Sample Received : 2006/03/17
Testing Date : 2006/03/17 TO 2006/03/24

Test Result

PART NAME NO.1 : TRANSPARENT BROWN LIQUID
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS(US EPA 7196A) 2 N.D.
after reference to US EPA
3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm |ICP-AES after reference to 2 N.D.
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Limit

: MI\M&W

igned for and on behalf of
SGS TAIWAN LTD.



Test Report

Report No. : CE/2006/35990

LIH SHENG PRECISION IND., CO., LTD.
: 2006/03/24

4F., NO. 82, SEC. 1, KUANG FU ROAD, SAN CHUNG CITY, Date
TAIPEI HSIEN, TAIWAN

Page :20f2




Test Report

JING-HAO-HSIG CO., LTD.
NQO.12, LANE 171, CHONG-HSING RD., SECTION 1, WU-
GU, TAIPEI COUNTY 248, TAIWAN

Report No. : CE/2006/25571
Date : 2006/03/02
Page s 1ol 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product
Sample Received

Testing Date

Conclusion

Test Result

PART NAME NO.I

NItk
2006 /02 /22

© 2006/02/22 TO 2006/03/02

=t =+ =1 = P P e e T e T ]

The test results of Ph, Cd, Hg and Cr+6 for the

submitted sample comnply with the requirements of

RoHS (2002/95/EC).

GREEN LIQUID

PASS
) Rewult [Timit of
Test Item (s): Unit Method MDL o1 ROHS
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D. 1000
US EPA 3060A.
_|Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D 100
§ EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D 1000
U3 EPA 3052 or other acid
digestion.
Lead (PDb) ppm |ICP-AES after reference to 2 N.D 1000
Uss EPA 3050B or other
acid digestion.
NOTE: (1) N.D, = Not detected («<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit
for and on behalf of
SGS TAIWAN LTD.
e e e S S Do S A ) M S RIS Twog4930
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Test Report

JING-HAO-HSIG CO., LTD.
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